ILLUSTRATED PARTS LIST

Form No: 20272L1

Effective Date:

6-15-73

19482A1
KOHLER K301S SPEC 47482D

FOR 812 TRACTOR

CGRAVELY

A DIVISION OF CLARKE-GRAVELY CORPORATION
GRAVELY LANE
CLEMMONS, N. C. 27012

PRINTED IN USA



1-73 U



GRAVELY
PART NO.

=
mo.
EHO
iz

3/8

16 x 1-
se

Grass
Flywheel, Unbalance
Gear, Ring

Fuel Pump

Hose

Fuel

Gasket,
Elbow,

q 3/

S

Screw Mach 1/4-20 x 3/u4

Clamp Fuel Ho
Line, Fuel

Key,
Screen,
Pump,

R EPRUN RG]

e i

o

007

O~ o
[ Sy en o in

ug
41

¥ 3/6 Hex Hd

6P1

M@

15987P1
160541

14753P1
11651P1
10820P1
14745P1

Qoo ooF
L I B (e e

72

-2

100 O W

236688
A-237803
174

X-309-14
X-697-1
A-2358u5
240281
X-391-1

X-

PUMP GROUP

LY © e
B

59
FUEL
65

o~
©

63
64

Z

i/

3/4

X

18 x 1

e

hok

e
buretor Assy

5/16-

Hos

C

Carburetor

ex

H
v bl
et,

t
o
Bracket,

~
C

ol
s
b
v
sk

a
La

R

I

4O O [

S830P1L

4

0=

X-16

A

_

*RBURETO




ITEM KOHLER
GRAVELY -
PA?T NO. DESCRIPTION NO. PART NO. DESCRIPTION
THROTTLE CONTROL GROUP
X-1J-1 120217 Washer Lock No. 10 Spring X-25-83 120388 Hasher, Flat §/16 x 47/64
X-25-55 10955P1 Washer Flat 17/64 x 1/2 x .062 _ e _
®-70-3 120611 Nut Mach 10-32 Hex X-132-4 oLt Hex /umabx 1
X-400-80 19595P1 Spacer 105 231052 gramp, Swivel Wire
231355 10833P1 Pin, Governor Stop 106 235085 et T L el
235273 10827P1 Rod, Retainer 107 235278 : jetainer, Xing
- 53eu7e T0826p1 Bushing 108 235756 11827P1 Rod, Throttle
o G e oshosen
T3 A-237653 10825P1 Lever, Governor Assembly = %1399 15835Pl Serew ’H c 1/@—20 % 1/4
- ~ S 7 1 - = > s 0T
. i°223531 i?igggi gz;geréo$2§;2; 111 23508 10832P1 Bracket, Adjusting Screw
it 2;7u55 Tos83P1 Shaft, Covernor Cross 112 235086 10830P1 Bracket, Speed Control
< = y I
77 235277 10828P1 Rod, Throttle £3;§§296 1;;gg§% S?Skgiéciet
X-70-3 120614 Nut Mach 10-32 Hex - ini
78 275868 10821P1 Joint, Ball
1GHITION GROUP
X-22-9 14773P1 Washer, Special
X-25-52 19622P1 Washer, 1/4
X-67-59 10956P1 Screw, 8-32 x 3/8 Tapping
X-116-u 153315 Screw, 10-24 x 1 Fill Hd
X-131-1 133556 Screw, 10-24 x 3/8 Flat Hd
X-132-2 180020 Bolt, Hex 1/4-20 x 3/4
7¢ X-489-1 10838P1 Rod, Breaker
80 X-728-1 19565P1 Clip
81 220174 10839P1 Gasket, Breaker N
82 A-220474 15435P1 Breaker, Assembly )
L 232535 10841P1 Cover, Breaker
85 235040-8 10842P1 Plug, Spark
88 237878 18626P1 Stator .
87 237757 19899P1 Connector
88 275182 10846P1 Clip, Cable
83 230722 11824P1 Condensor
90 231281 18634P1 Coil, Ignition
1 238057 11822P1 Cable, High Tension
92 A-235606 19590P1 Lead, Breaker
93 231879 19556P1 Bracket, Coil

OIL PAN GROUP

9y X-75-24 103881 Plug, Pipe 3/u

X-159-3 180124 Bolt Hex 3/8-16 x 1-1/L
E 235057 12148P1 Gasket, Pan
96 235115 2147P1 Base, 0il Pan

PISTON AND ROD GROUP

97 235889 12363P1 Ring Set Std.
235890 12364P1 Ring Set .010 Oversize
235891 12365P1 Ring Set .020 Oversize
235892 12366P1 Ring Set .030 Oversize
98 A-235827 12368P1 Piston Assy Std
A-235865 12369P1 Piston Assy .010
A-235866 12370P1 *iston Assy .020
A-235867 12371P1 iston Assy .030
9 235803 12372P1 in, Piston
106 235811 12367P1 tainer, Piston Pin
o A-23734y 19394P1 Rod, Connecting Assy Std
A-237344-10 14785P1 Rod, Connecting Assy .010 U.S.
102 X22-1 120394 Washer
103 235003 11878P1 Washer, Plain
104 23661 10852P1 Screw, Connecting Rod



